

Test Report

No.: SZTYR070302067/TS

Date: MAR 14, 2007

Page 1 of 3

SWIFTECH COMPANY LTD.
BLOCK 6, ZHONGSHAN CIVIL
SCIENCE & TECHNOLOGY PARK,
ZHONGSHAN CITY, GUANGDONG

Report on 1 submitted sample said to be MEGA SLIDE-COMBO

Detail of Sample Received : PLASTIC INFLATABLE BOUNCER WITH DOUBLE SLIDES, OPENABLE DOOR & REMOVABLE WATER BAGS, COME WITH 6 GROUND SUPPORT STAKES, SOME REPAIR PATCHES, 1 CARRYING BAG & INSTRUCTION SHEETS.

Style / Item No. : 9082
Labeled Age Grading : FOR AGE 3 TO 10 YEARS
Requested Age Grading : 3-14 YEAR
Age Group Applied in Testing : OVER 3 YEARS
Sample Receiving Date : MAR 09, 2007
Testing Period : MAR 09, 2007 TO MAR 14, 2007

TEST REQUESTED : For compliance with the test requirements of EN 71-8:2003 +A1:2006 +A2:2005 - Safety of Toys – Swings, slides and similar activity toys for indoor and outdoor family domestic use.

RESULTS : Details please refer to next page.

CONCLUSION : The submitted samples comply with the requested test requirements.

Signed for and on behalf of
SGS-CSTC Ltd.



Zhang Wei, Merry
Section Head

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 90 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.



Test Report

No.: SZTYR070302067/TS

Date: MAR 14, 2007

Page 2 of 3

Results :

EN 71-8:2003

AS SPECIFIED IN EUROPEAN STANDARD ON SAFETY OF TOYS EN71 PART 8: 2003 (Including Amendments A1:2006 and A2:2005) - Swings, slides and similar activity toys for indoor and outdoor family domestic use.

Clause Relevant to Sample.

<u>Clause</u>	<u>Description</u>	<u>Result</u>
4	Requirements	
4.1	General	
	4.1.1 Static strength	Pass
	4.1.2 Maximum height	Pass
	4.1.3 Corners and edges.....	Pass
4.2	Barriers, ladders, etc	
	4.2.1 Barriers and handrails preventing the child from falling down.....	Pass
	4.2.2 Means of access to toys.....	Pass
4.3	Entrapment	
	4.3.1 Head and neck entrapment.....	Pass
	4.3.2 Entrapment of clothing and hair.....	Pass
	4.3.3 Entrapment of feet.....	Pass
	4.3.4 Entrapment of fingers.....	Pass
4.4	Stability of activity toys other than slides, swings and toys with crossbeams	
	4.4.1 Stability of activity toys with a free height of fall of 600mm or less.....	Pass
4.5	Slides	
	4.5.1 Stability of slides.....	Pass
	4.5.2 Retaining sides for slides.....	Pass
	4.5.3 Starting, sliding and run-out section on lides.....	Pass
	4.5.4 Means of access to slides.....	Pass
5	Warnings and Labelling	
5.1	Labeling.....	Pass
5.2	Assembly and installation instructions.....	Pass
5.3	Maintenance.....	Pass

N.B. : - Only applicable clauses were shown.

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

SZL 635118

Test Report

No.: SZTYR070302067/TS

Date: MAR 14, 2007

Page 3 of 3

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf or attached. Said Conditions are also available upon request or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, indemnification and jurisdictional policies defined therein. The results shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) are retained for 30 days only. This Test Report shall not be reproduced except in full, without written approval of the Company.

